
 
5. Environmental Analysis 

 

Yucca Valley General Plan Update Draft EIR Town of Yucca Valley • Page 5.15-1 

5.15 UTILITIES AND SERVICE SYSTEMS 

This section of the Draft Environmental Impact Report (DEIR) addresses the potential for implementation of the 
Yucca Valley General Plan Update to impact utility and service systems in the Town of Yucca Valley, including water, 
wastewater, and solid waste services and systems. Water quality and discharge permits are discussed in Section 5.9, 
Hydrology and Water Quality, of this DEIR. 

5.15.1 Water Supply and Distribution Systems 

5.15.1.1 Environmental Setting 

The Hi-Desert Water District (HDWD) provides municipal water to a 57-square-mile area, including much of the Town 
[...]
7.13 mgd (post-2035 General Plan buildout). The reduction in total projected water demands for the Town between 2012 
and 2020 reflects the water conservation requirement in SBX7-7, the Water Conservation Act of 2009. 



 
5. Environmental Analysis 
UTILITIES AND SERVICE SYSTEMS 

Page 5.15-12 • The Planning Center|DC&E August 2013 

Table 5.15-3   
Forecast General Plan Update Water Demands Compared to 

Forecast Water Supplies, Acre-Feet per Year 
 2020 2035 Post-2035 Full Buildout 

Water Demands, Proposed General Plan  2,754 3,040 7,989 
Water Supplies (HDWD)1 29,615 37,470 No available forecast 
1 Source: Kennedy-Jenks 2011. 

 

Total forecast HDWD water supplies in 2035, 37,470 afy, are more than four times larger than total forecast water 
demands in the Town of Yucca Valley at General Plan buildout, 7,989 afy. Approximately 83 percent of forecast 
HDWD water supplies in 2035 are cumulative reserves of banked groundwater obtained from the SWP. Uncertainty 
about future annual SWP deliveries also applies to forecasts of cumulative banked groundwater derived from SWP 
imports.  

The Town of Yucca Valley and applicants for future projects considered for approval under the proposed General 
Plan would comply with state laws governing water supply planning and water conservation, as well as with the 
restriction in sales of new water meters relative to groundwater reserves in the Warren Valley Basin set forth as 
HDWD Policy 26-04, discussed above in Section 5.15.1.1. With these restrictions, forecast 2035 HDWD water supplies 
would be adequate for water demands resulting from General Plan buildout. 

Groundwater Well Pumping Capacity  

Maximum daily water demand was estimated in the Water System Master Plan as 6,642 afy at 33 percent service area 
buildout; 13,507 afy at 67 percent buildout; and 20,171 afy at 100 percent buildout.  

Water Storage 

HDWD’s service area is divided into 17 pressure zones, shown on Figure 5.15-2. Additional reservoir capacity would 
be needed in two pressure zones to accommodate growth pursuant to the General Plan Update. 

• Pressure Zone 3797 in the southeast part of the Town: Additional storage of 0.25 million gallons or more 
would be needed to accommodate planned residential growth. 

• Pressure Zone 3589 in the east-central part of the Town: Pressure Zone 3589 does not contain a water 
storage reservoir to provide an emergency water supply during electrical outages or fire suppression efforts. 
The pressure zone is controlled utilizing stored water from pressure zone 3797, which is reduced through 
the use of pressure-reducing valves on Joshua Lane crossing Onaga Trail and Palomar crossing Onaga Trail. 
Increased residential growth within this area, would require the construction of an additional water storage 
reservoir (1.25 MG) and booster station capable of delivering 600 gpm of “firm” capacity (Ban 2013). 

Construction of the needed reservoirs described above would be subject to independent CEQA review for each 
project to ensure sufficient water storage for each project. 



TYV-01  08.26.13

DRAFT EIR

Existing Water Facilities
Figure 5.15-2

0 3,000 6,000
FEET

Source: MWH 2007

5.15 - UTILITIES AND          SERVICE SYSTEMS



 
5. Environmental Analysis 
UTILITIES AND SERVICE SYSTEMS 

Page 5.15-14 • The Planning Center|DC&E August 2013 

This page intentionally left blank. 



 
5. Environmental Analysis 

UTILITIES AND SERVICE SYSTEMS 

Yucca Valley General Plan Update Draft EIR Town of Yucca Valley • Page 5.15-15 

Water Delivery 

Buildout of the General Plan would require construction of additional water pipelines; existing pipelines are shown in 
Figure 5.15-2. HDWD replaces water mains within its service boundaries at a rate of 25,000 to 40,000 linear feet per 
year. The program is intended to mainly replace aging steel water mains that are undersized and failing. Additional 
mains built of materials other than steel and also insufficient in capacity are also scheduled for replacement. As a 
result, some of the proposed changes listed within the General Plan Update may be met with inadequate capacity for 
fire flow/high demand conditions. Replacement of mains serving such areas should be considered as development 
occurs. These improvements are generally covered by HDWD rates and fees; however, in the event development 
occurs prior to replacement by the HDWD, the developer may be required to replace water mains or other 
infrastructure. 

Additional water mains would generally be built in roadways. Impacts of construction of additional water mains 
would be part of the impacts of construction of General Plan buildout as a whole that are analyzed throughout 
Chapter 5 of this Draft EIR. No additional impacts would occur.  

5.15.1.4 Relevant General Plan Update Policies 

Land Use Element 

Balanced Land Uses 

LU 1-1 Encourage infill development to maximize the efficiency of existing and planned public services, 
facilities, and infrastructure. 

LU 1-3 Require new projects to pay their fair share cost of, or make necessary improvements to, public 
facilities, infrastructure and services that are impacted by the new demands generated by new 
development.  

LU 1-16 Require high quality building design, property maintenance, amenities for pedestrian access, and 
adequate circulation, utilities, and infrastructure. 

Open Space and Conservation Element 

Water Resources 

OSC 5-1 Support Hi-Desert Water District efforts to promote water conservation and efficiency in existing and 
new development. 

OSC 5-2 Protect open spaces, natural habitat, floodplains, and wetland areas that serve as groundwater 
recharge areas; and participate in regional transportation/flood control planning to increase 
groundwater recharge concurrent with flood plain management practices. 

OSC 5-3 Protect groundwater recharge and groundwater quality when considering new development projects. 

OSC 5-4 Participate in regional water planning efforts to protect groundwater resources and to assist the HDWD 
in implementation of its wastewater collection and treatment system. 

OSC 6-1 Coordinate with the Hi-Desert Water District to share information on potential groundwater 
contaminating sources. 



 
5. Environmental Analysis 
UTILITIES AND SERVICE SYSTEMS 

Page 5.15-16 • The Planning Center|DC&E August 2013 

OSC 6-2 Coordinate with the Hi-Desert Water District to implement the wastewater collection and treatment 
system. 

OSC 6-3 Require low water use, drought resistant landscape planting to reduce water demand.  

5.15.1.5 Existing Regulations 

State 

• California Water Code Sections 10800 et seq. and 10608 et seq.: Water Conservation Act of 2009 
• California Public Resources Code Section 21151.9 and California Water Code (various sections):  

 SB 610: Water Supply Assessments 
 SB 221: Written Verification of Water Supply 

• California Water Code Section 10631: Urban Water Management Planning Act 

5.15.1.6 Level of Significance Before Mitigation 

Upon implementation of regulatory requirements, Impact 5.15-1 would be less than significant. 

5.15.1.7 Mitigation Measures 

No mitigation is required. 

5.15.1.8 Level of Significance After Mitigation 

Impacts would be less than significant. 

5.15.2 Wastewater Treatment and Collection 

5.15.2.1 Environmental Setting 

Existing Wastewater Generation and Disposal 

Nearly all land uses in Yucca Valley currently rely on individual septic systems to treat wastewater; a few commercial 
and residential developments rely on packaged wastewater treatment systems. Wastewater generation is assumed 
to be 80 gallons per person per day (Ban 2013), or about 1.7 million gallons per day (mgd) for the Town based on the 
existing population of 21,282.  

Pollution from Septic Tanks and CRBRWQCB Groundwater Quality Objectives 

Nitrate, total dissolved solids (TDS), and/or pathogen pollution from septic tanks have been identified by the 
CRBRWQCB. The CRBRWQCB’s groundwater quality objective is to “minimize the quantities of contaminants reaching 
any groundwater basin…the objective will be to maintain the existing water quality where feasible” (CRBRWQCB 
2011).  

Proposed Wastewater Treatment and Water Reclamation System 

On November 1, 2011, the CRBRWQCB amended its basin plan to prohibit discharge from septic systems in the Town 
of Yucca Valley. The prohibition will be phased, with areas of the Town prohibited from discharging beginning in 
2016, 2019, and 2022 (see Figure 5.8-4, Wastewater Treatment Project Phasing). A wastewater treatment and water 



 
5. Environmental Analysis 

UTILITIES AND SERVICE SYSTEMS 

Yucca Valley General Plan Update Draft EIR Town of Yucca Valley • Page 5.15-17 

reclamation system that would collect, treat, and reclaim wastewater in a majority of Yucca Valley is currently being 
developed. The system, which is projected to begin operation in 2016, includes a sewer collection system, a 
wastewater treatment plant, and water reclamation recharge ponds (HDWD 2012b). The wastewater treatment 
facility would be south of SR-62 and near the east Town boundary. 

Treatment technology 

Two treatment technologies are being considered for the treatment facility: extended aeration and membrane 
bioreactors.  

A conventional extended aeration process uses the activated sludge process, secondary clarification, and tertiary 
filters to produce a filtered effluent ready for disinfection (see Figure 5.15-2, Extended Aeration Process Flow 
Schematic). Disinfection would be carried out using ultraviolet light. 

The high-rate membrane bioreactor (MBR) alternative uses the activated sludge process in combination with 
submerged membrane filtration to provide the functions normally provided by aeration basins, secondary 
clarification, and tertiary filtration. As a result, there is no need for clarifiers or filters. Disinfection is accomplished 
with ultraviolet light (see Figure 5.15-3, Membrane Bioreactor Process Flow Schematic) (MWH 2009a). 

Treatment Capacity 

Planned wastewater treatment system capacity is shown below in Table 5.15-4. 

 

Table 5.15-4   
Wastewater Treatment System Capacity 

Phase Initial Operation Date, planned Capacity, million gallons per day 
1 2016 1.5 to 2 
2 2019 3 
3 2022 4 

Ultimate Buildout To be determined 6 
Source: HDWD 2009. 

 

Treatment System Cost and Funding 

The cost of Phase 1 of the wastewater treatment and water reclamation system is $125 million. HDWD has over $7.5 
million in hand toward system construction and is seeking federal, state, and local grants, loans, and other funding 
sources to cover part of the cost. A loan from the State Revolving Fund will be used to fund the project, and the 
payments by property owners will repay the loan. An assessment district to finance Phase 1 of the project is currently 
being planned by HDWD. An assessment district election would be required to establish the assessment district. 
Payments from property owners to repay the state loan would be made through the assessment district. Additional 
assessment districts would be required to finance Phases 2 and 3 of the project (Ban 2013; HDWD 2012b). 

The cost of a private property connection averages about $2,000. HDWD is applying for low-interest loans to help 
finance private property connections over 30 years. Property owners who opt to finance under this program would 
pay $4 to $8 per month over 30 years. Property owners would also pay a monthly service charge for the cost to 
operate the treatment plant and sewer network, Charges for residential properties in Phase 1 are expected to range 
from $36 per single-family residence to $21.60 per mobile home. 



 
5. Environmental Analysis 
UTILITIES AND SERVICE SYSTEMS 

Page 5.15-18 • The Planning Center|DC&E August 2013 

Wastewater Collection 

Approximately 77 miles of sewers are planned for Phase 1 of the water reclamation system, consisting of 
approximately 74.7 miles of gravity sewers and 2.3 miles of force mains, that is, pressurized sewers conveying 
wastewater from a pump station to another gravity sewer. Sewers would range from 8 to 36 inches in diameter 
(MWH 2009b).  

Treated Wastewater Disposal 

All treated wastewater would be percolated into the Warren Valley Basin at ponds next to the proposed wastewater 
treatment facility.  

Regulatory Setting 

The regulatory setting for wastewater treatment and collection includes the federal Clean Water Act (United States 
Code, Title 33, Sections 1251 et seq.); National Pollutant Discharge Elimination System regulations (Code of Federal 
Regulations Title 40 Parts 122 et seq.); the California Water Quality Control Act, also known as the Porter-Cologne Act 
(California Water Code Sections 13000 et seq.); and the Basin Plan for the Colorado River Basin issued by the 
CRBRWQCB in 2006. These are described in detail in Section 5.8.1, Environmental Setting, of Section 5.8, Hydrology 
and Water Quality, of this DEIR.  

5.15.2.2 Thresholds of Significance 

According to Appendix G of the CEQA Guidelines, a project would normally have a significant effect on the 
environment if the project: 

U-1 Would exceed wastewater treatment requirements of the applicable Regional Water Quality Control 
Board. 

U-2 Would require or result in the construction of new water or wastewater treatment facilities or 
expansion of existing facilities, the construction of which could cause significant environmental effects. 

U-5 Would result in a determination by the wastewater treatment provider which serves or may serve the 
project that is has inadequate capacity to serve the project's projected demand in addition to the 
provider's existing commitments. 

5.15.2.3 Environmental Impacts 

The following impact analysis addresses thresholds of significance for which the Initial Study disclosed potentially 
significant impacts. The applicable thresholds are identified in brackets after the impact statement.  

IMPACT 5.15-2: THE HI-DESERT WATER DISTRICT WOULD NEED TO EXPAND EXISTING WASTEWATER 
TREATMENT AND WATER RECLAMATION SYSTEMS TO SERVE THE TOWN OF YUCCA 
VALLEY AT GENERAL PLAN BUILDOUT. [THRESHOLDS U-1, U-2 (PART), AND U-5]  



Source: MWH 2009
TYV-01  08.26.13

DRAFT EIR

MEMBRANE BIOREACTOR PROCESSFLOW SCHEMATIC
Figure 5.15-3

5.15 - UTILITIES AND SERVICE SYSTEMS



 
5. Environmental Analysis 
UTILITIES AND SERVICE SYSTEMS 

Page 5.15-20 • The Planning Center|DC&E August 2013 

This page intentionally left blank. 



 
5. Environmental Analysis 

UTILITIES AND SERVICE SYSTEMS 

Yucca Valley General Plan Update Draft EIR Town of Yucca Valley • Page 5.15-21 

Impact Analysis:  

Forecast Wastewater Generation Due to General Plan Update Buildout 

Wastewater generation of 80 gallons per person per day (gpcd) was assumed in design of the proposed wastewater 
treatment system for Yucca Valley (Ban 2013). No reduction in wastewater generation in future years related to water 
conservation measures is assumed. Therefore, at General Plan Update buildout population of 64,565, estimated 
wastewater generation is approximately 5.17 mgd. 

Most of the northern part of the Town and the southwest corner of the Town are outside of the service area of the 
proposed wastewater treatment and water reclamation system. Until or unless HDWD chooses to expand the 
wastewater treatment and collection system beyond Phase 3, residents and businesses in those areas would 
continue to dispose of wastewater via septic tanks or packaged wastewater treatment systems. 

Planned Wastewater Treatment Capacity 

At completion of Phases 1, 2, and 3, the wastewater treatment system would have capacity of 4 mgd. Completion of 
Phase 3 is scheduled for 2022. In 2035, wastewater generation in HDWD’s entire service area is forecast at about 2.57 
mgd (Kennedy-Jenks 2011).  

Wastewater generation from the Town of Yucca Valley at full buildout of the General Plan Update, 5.17 mgd, would 
exceed the 4 mgd capacity of the wastewater treatment system at completion of Phase 3. At ultimate buildout, the 
wastewater treatment system would have capacity of 6 mgd, adequate for wastewater generation from the Town at 